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GROUF 10-10 - VALVE GFRING COVER - BXHAUED

hﬁ.’.’ “‘m‘. “1.“ Mﬂ" IOl sssssanns s @S lRasSE s Se Sun s ane -

OROUP 10-22 - FLYWEEERL DOELND

gtea, 7/16"-1k x 221167
(Upper R.E. positicn tramemission anmd ehift lever lrackst
toc houslng)

P— rErmmEm e e R R

GROUP 12-0) - FURL TANK

m‘. feel tenk Eﬂm}*"'----'-----F---—-w.ll*lﬂi-l-d—l----—---

OROLF 12-00 - ACCELFMATOR AND LINERGE

Rod, Dellorenl Link- - —==sesemsss
Tl'ﬂﬂl, BASEEY |y s ccmmnmss ==

TEERERE R RO S S ..

s aEeE @B EEERTRE R s F ESSESSSssEw

CEOUP 15014 - ALTERRATCR
Altarmtar, essanbly (35 Asp) (Motorolm)-==s---cmmmmeeeocceecee

hu. -HII Hml l,fr - ﬂ : a* i E
Fat, lock 1!: =) ====s:-scssssssmn== ———
Wapdar, E-{I-l.l.,. UE' R S . S =
(Altermator to suppert)
Support alterzmater sewnbiof=sss-cmmmcanans o —— =
Hl:,‘hu'.. bds; lf?'ai!l:l z 'I.I'Lﬂ-' S
ek, 100k, 1/2" - BO seeecseaccoe coriemmma———— s

Masker, pinin,

Sugport o froct exgloe plate)

(
Bolt, bex. H.L.zfi.&“ 2 x 112" =% -
M, hl:l. H]ﬁ e e T T o E———
Imm; :f"ﬁ- - -l - + & samm

(Swppars to froot esgloe slate)

molt, hex. 4., 3/8° @ z 1-1/2" ---- cimmmaiimsasessses

I-M.Ihﬂ:ﬁ', R —————— e R p——

Lockwesher, /6" int. and ext. ———=e=ero—om--—ss e

.':.'II-, hil'.., a -E'.ll ------ e R & e R = e
(Support mod ground strep to exgipe pinte)

Otrap, Altsroator adjurtl
Bolt, hex. M., 3/06°
e
pa 7 g et

s strajp " wor) - .
Sorev sod lockvasher, 516" -18 x 1-3/b" —--
(Asjusting strap Lo vater pemp sod cylisder Biock)
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GM-22757

" Eﬂ“i"j f'r'ﬂﬂt“-"*-"' - -y

GROUP 15-00A - ALPERSATCR {CONTINUED)
Serviseatle Compenente of 93THE2 Alternator

Baarirs, radr- B o T g e i
Miﬂ' m it - o e Sy g S S S
Bpot, through - - 5
Brushes, holder aod cover - - i ppi i
Dmh} hn‘“tm mm’"F-H"-'-Hi-Hhm—-—-l-.--ll-..-.-...-.........
Diode, rectifier negAtive, aszsmbly------- i
III.MII_, Tectifler Mltl“ ‘“ﬂhﬂi—'ﬂ-ﬂ-—‘—iih-—--..ﬂ.—h.ﬂ---‘h-

m-—-- eSS TR STASTESL TToasTESESES ST R OSSN TR S S s T S S

E.;“; I s=rue=snaes - = - -
Key, woodrulf- AR SR

m.h_r" i R B B e T T S

-!rin e
‘;a ﬂ TR EE T T A T N AT T S mee - o w S o - EE R umE
Iluh

dut, lqu:.'-r-—--- . - A i
Pilley, irive-e-cecs.. -

Hetainer, teariog frootes--
F=taipe;, bearing rear=-- e CRERS,
.ﬁm,. "-m_..r—-I---'l----l‘--ul----—--i----llllll-'-n----l----llll----l-ﬁ-ll"l--l--ul-
ﬁlﬂ'ﬂ H -— 1||'ET - e -
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_E.PEH'-—ﬁ-———-——-l-—-—---l------l.-l-l--\n--—— -
Ehml ...w-l--ilﬂl—l‘lll--Il-‘-“.-"a-ﬂ—-----1------—----.4----!"
Washer, inswiating 13/ /BE"cacs cmecanicans g S ol it

QROUF LS50k - VOLTAGE REGULATCH

ﬂ.‘lﬂ.lll.m, wl:.l. t?! t]m-“}--h-i L T T T LTI L
Screv aed lockvasher, #0 - 32 x 12" —u-
(Veltage regulster to splash sprov)

GROTP 15-07 - BODY AND CEASSIS WIRING

Earcess, aiteroatar to regulator s=== -— -
Barcesa, license lamp, wirleg - - —
5“'“'; andarbody wirlag (Fith directlomal sigmal cable)-w----|

GAOOP L5-09 - EEASLICHDS |

m’ 1-lf‘l-4 ‘-.‘w fu hlt}—-ﬁiﬂivilh-‘-i-—--1-—..-------, 1

Heedlamy, right, sssssbly (12 volt)- J— e

GAOUP 15-06E - TSIL - TALE LICHTS

Iw; {M.b‘:’ 2 :t..f- I',.'I.E letJ-H-‘-!"-l-m-----F—"-*-—'------------I 1

oA =

e

RO ] S e R e e e B R

el e e el ok A

e

s

1

==



o S e e o )

H;::}. DESCRIPTION E E
Al
GEOUP 156-01 - INSTRUMESRTS !
|
GN-543598 | Adapter, pipe, 1/8" (011 sigmsl switch) SIS TR Y B
CROUP 17-01 - TRANGMIBEION
93TTi2 Transzission, essembly--==-=====—-=—-- L T 111
GM-122267 Bolt, hex. bd., 7/16"-2% x 1-1/4" --- it -1 -
El-lm_jﬁj mlhﬂ', Tflﬁ- ------ A S e il ] il NS e e M O S i .i. l
M}gnm to fiywheel housing)
GM-1203T70 Nut, hex., T/1E"=R0 ~--=reccccmmemsmrc—comesmscocsmmmacsanan | 1] ]
(Bell bousing stud)
GROUP 17-07 - TRARSMISSION REMOTE CONTROL
936112 | Ball, remote control shift lever - =i 1]]
937017 Block, adjust shift rod--- S —— . -
5 Hut_' hﬂ.’ “-Elln- (jm}-—-—r e o e B T S O l
(Ad4usting Block to shift rods) ]
B4 5557 Bracket and cap, shift, assexbly---========- - :
OM-191 Fitting, lubricating (For shift BIEESblY ) —=mmmmmem e 1
o3 Lever and Clutch, resote conirol, hBigh and interzmediate, nasy.-
93701 lever, cootrcl, intermediate and high, outer----------- v e
53?“1 lever, ﬂml; lew and raverse, OULER =----ssssccsm=rsasssso——am
937926 | Lever, resote comtrol (Steering column shift lever)------- S
éa?ﬁﬂ I‘i‘ll_-. mu“j resote Euﬂl‘l‘."ﬂl lﬂﬂ'-'lr---_“—---l---—------r------.--.---.--
mll-l"jﬁﬁ'l- Eﬂm; ﬂr M-. Eﬂ‘. 1&-—2& X Tﬂ.ﬁ“—-ilh --------------- P

636395

- - ——

Lockwapher, Ko, 12 =----===-
(Lever to shaft)
Pin, dowel, 1/4* x 5/16" (part of 645507) -
Spring, anti-rattle, remote control leVer--------s-s-sssescm=o-
Spring, bias, remote control Shift----r-------sse-
M} ﬂ.‘ﬂ"t, ’.ltﬂ“ﬂhti Iﬂ-ﬂ- hiﬂhi “ﬂmwn———h-—-ﬂuu-.u -----
Nod, shift, lov snd reverse, Assegbly----s~evesescccssmessom——-
i’hl n“w, 3;.32- X 51!"3“ —————————— e
Warher, plein, T/16" I.D, X 1" 0.D. s==wrr——esc—-ssmsasamre—s
Wesber, plain, 29/64" L.D. x 1-1/4" 0.D. sm---esmceamancamme
(Shift rods to steerisg cclumn lever)
l“, h': jf?-é-ﬂh- -'-__-"'-'-'-'-"---__"'--"-_-'-'h'--h-'-"-----‘."""'----
s 3 e e e ey —mmm e
(6hift Tods to trsasmission levers)
Skaft, Temote coatrol, ESSEmblY----swumermsssssooLmm—masasmme -

L

GROUP 17-09 - SPEEDOMETER GEARS

Gear, drive, spetdopeter [, ) PO T T e
Gear, ﬂri#e::, mm': (20m) (Use with 4.27 Retip and

N T
Gear, driven, speedometer {187) (Use with 5.27 Ratio)w=----== -
Gesr, Ariven, spesdometer (22T) (Use with .38 Hatio)-s-ccmm-mv
Sleeve, cpeedometer Griven R

e




HUMBER BESCRIPTION i i
| ald
I
E . GROUP 18-01 - TRARSFER CASE ASSEMBLY
ﬁTﬂ? Casa, tTaosfer, SOBEEblY = meees e e ————————————— e 1 11
gM-120253 | © PBolt, hex. hd., 3/8"-16 x 1" S S B L —~|2 |2
CM-~1801P3 B51t, hex, BA., 3/8"=16 x 1-1/8" mecccmmcmmmmo e 3 |3
g Lockwagher, 3/8" [specisl)--—mmemmmemmm oo - —|5 |5
; (Tranarer cane to transmission)
937200 | Decal, SBACEIng-----------— Trempe ;18 |
: GROUP 18-02 - THAHNSFER CASE
925627 | Cap, bearing, cutput gbaft, fYOME--e-—mmee-eceeeemeoneeeme———ee L |1
|
} GROUP 18-0% - GEARS, SHAFT AND EEARINGS
|
936168 | Yoke, end, vniverssl joint, sssembly T LR CEISTI PP, L)
: GROUP 10-06 - SEIFT LEVER l
936097 | Bracket, shift lever, assembly---------=s===m-=- —
GM=122279 Bolt, hex. bd., 7/16"-1% x 1-1/2% --euuem- * 1|3
: (Transamission and shift lever bwackst ts flywheel
' housing) .
914183 | Knob, shift lever- L b
36934 | Lever, shift------------ i e L !
GM-137185 Pin, cotter, 1/8" % 1Moo memeeeeae e o
934500 Washer, spring (special)e---emmmccmmmomooooomooeoammeeeoae 1(1
GM-120356 Vagher, plain, 1/2" MR SRR VR
: {Lever to hrocket sasenbly)
931952 | Limk, sdjustable, sSEembly--———-—-—-=--—=o-o=====a- 11
GM-271193 Nut snd lockwasher, hex., 3/B7-8E cmcmmmcme e o
I {Link to lever) o
9300 Spacer, chifting plate mememssmcmetammm—————— -
m—lgg 5 Bolt, hex. Bd., 5/16%-34 3 1-1/2" oo mmm e 1 (1
an-edes Wut, hex., 5/16"-2% (Huglock)---- - 11
{Link assesbly to transfer case ghift plate)
930053 | Ldnk, shifticg, assembly-------- & . = |2 |2
339083 Pin, clevig------ —————————— e 1 I:|L
GM=119117 Fin, cotter, 3/38" x 1/2" —eemececcmmmmemee e cimmaanaee=]] 1
: (Enirting link sssezbly to ahift rod 2 and L
| wvheel drive)
Q30051 Flate, shifting---—-«==== e rapo |- R |-
ITATO Fin, clevis, 5/156" -====a - y o i
GM-11911 Pin, cotter, 3/32" X 1/B" cmmmmmmmmmm e eamee= L L
GM-120393 Washer, plain, 5/16% e-ees-esmsmcmccmecesisnmmmnmsvenneseaca= (1|1
5 (Shitting plate to shift rod low end high) !
93535':1 REatainer , ghift lever pefl--=-== - . i i s et - L 1
GM-161895 Screw, pen bd., Ho. 10-12 x /8% —————mommmmmmem ot b 2 |2
! (Beal und retainer to floar)
936851 | Seml, shift lever {transfer cese)——-——-===-—-==-—-——==-——=="== 1 |1

N
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E HE::IH DESCRIPTION ¥
| a4
|
[ GROVP 1B-07 - SET*T RODS
930058 | Rof, sbift, front wheel drive - pop— b T |
GROUP 20-01 - FRONT AXLE
937437 | Axle, fromt, assesbly RLE.D. (L.27 Ratio) (Spicer)
(Model 27 AF)-meemmem—m e e cmme s e b O
937536 | Axle, frost, sssesbly L.E.D. (k.27 Ratio) (Spicer)
(Model 27 AF)--cemccccmmmmccerrsesmac e mmacnmmmeasses |1 |1
§37543 | Axle, fromt, sssesbly L.E.D. (4.27 Retio) (Spicer]
(Model 27 AF) (Powr-Lok)--cmmmmmmmmomc oo w1312
937433 Axle, front, assesbly R.E.D. (5.38 Ratio) (Spicer)
LNGEAL DT AF) - inamancnanusmnmnssssnnniesasaumeitsessnss | L |1
537432 | Axle, fromt, essembly L.E.D. (5.38 Retio) (Spicer)
DR B RPN e i om0 {3
93Thio | Axle, from:t, assesbly L.ED. (5.38 Ratic) (Spicer)
(Model 27 AF) (Powr-Lok)-zsec-cna-. ——— Y Y
GROUP 20-0Y% - PINION BEARING | |
936216 | Yoke, enfi, universal joimt mﬁu;z (For Model 27 AF axle)---=- |11
(For axies $37432, 937533, 937436, 93Th37, 93TH, 9ITAA3)
GROUP 23-02 - STEERING GEAR ASEFMELY
936782 | Gear, steering, assesbly (19-17-15 ratic)e-ee-ssecessmmesmemas |1 |1
-Elﬁtg}E ATE, BLEeTiige-=r-mnrrm=rr-mmsemmmeseesesccsnmmancnsmessssss= |1 |1
93 Clamp, steering cOlMMN SUPPATE=e—======—m—==sacor—mws———— 2|2
GM-121661 Bolt, hex. hd., 5/16"-8% X 1" comcccmmcimmmcesamreeeameaeee |2 |2
GM-120393 ¥asher, plain, 11/32" I.D. --c-ew= cmsssmmremmnasccrmemsnnenn |2 |2
w‘m m m mlhﬂ", hﬂq; flE.-$ S S e o, - 2 2
(Suppert elazp to lnstrument panel)
936T8% | Colums with bearing sad tracket, remcte coutrol shift stecring,
“Bﬂhl"-—- =< - SR ——— b T |
936879 | Seal, steericg colums and remote shift to floor pen-—----- aee= 1L |1
(Barviceable Components for Steering Gesr Assembly {936782)
938195 | Cam asd tubs, EODEEbly----ssc=====mr=-ssm-ceemesessooosesesees (1111
807475 | Cover, side, mssembly (Includes side cover, adjusting serew
pnd Aaut)- - - RS | | |
640736 | Cover, steering gear housing, upper=---- S - 11
639121 Washar, copper, 5 16" --erreecommmerenascoamm—" mmmmmm e 3|3
(Upper cover to housiog) .
9368193 | Housing, steering gear, sspemblys--=--=-=------== ——— 11
§3619% | Lever shaft, stecring geer, ssse=bly (W/But and lockwasher)--= |1 |2
CM-2TZ121 Nut, lock steering gosr adjustiog rectwh R S—— S b R |
80116 | O1l Seml, steerimg gear lever shaft---——o- - 12
GM b 68, Plug, Tiller, steering gear Bouping-=--===s=s====ss—ssc==soo=s 12
BoTHT2 | Screw, afjusting, side COVEr---——sss==-————ss=ssssosommTEES -—= 11 |1
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GROUWP 24-01 - BAND ERAXE

Eﬁl Grosmet (Basd brake coble thra dash panel)(For tee type trske) | 1
GM- 3 | Festener, sclssars type ellp, 5/16" (Hand brake cosdult to
| fender splagher)---- - SRR £
glereh | Clip, 11/32" (rubber covered) (Cable to sngine stay cable
i front Lo bell housing)-------—- - e iy 1l 1
|
i GROUP 25-02 - BRAXES - WEEEL
' Brake, fromt, left, sssembly e s FTIL
9 Brake, froumt, right, assembly-- ——— 1] 1
Breke, rear, .'l.ﬂf‘h, assehly - m e s s s s s s —— - 11 11
160 | Braxe, rear, right, assembly- - R T 1) B
231 | Gasket, rear breke gresse rotector--------—-s--—ssssssc=-coas kL
37232 | Protector, rear breke groasg---—-----= — al 2
Tﬁz ﬂﬂlﬂ., rear Axless-—-—===== o e B
i GROUP 24-03 - BRAKE SHOE AND LINING
g38101 | Set, shoe apd lipimg------=--——---—-- i 1l 1
Conelsts of:
2 Shoe and lining, [rimary
2 Shoe spd lining, secondary
|
' GROUP 2k-O% - WEEEL BRAKE MECHANISM
Block, shoe anehor -=-----ssesmecssssacearmmm oo ommmn S S ssmm— gl 2
Clip, shoe guide plo---=--e----=== SR i ammeanewans | B b
Guide, shoe adjusting screvw----=-==s--—---=—= - |2y 2
Nut, shoe adjuwsting---=se-===---= I s - - 2| 2
Pin, show guldesmmmm--ncesem=====s=mm==m-sssesmmm—mma=———==-= | 3| 2
Plste, backing brake, assesbly--ceemmrocosssmseasnnsonnnnmnn-s 2| 2
Plste, shoe snchor-- - i i e 1) @
H‘E} shoe -Mu’ti“ﬂ; mﬂ'—-—----'l---a-u—---q-.-q---—i---l--r---'----l-'ll--- 2 2
Screw, shoe adjusting------ - m———— —-—— | 2] 2}
Spring, shoe Iddﬂlti'ﬂﬁ acren smmmm-———sSSEEmm P———— 1
r §pring, choe return- e mmme—— mmmmamerane= | 2] 2
|
: GROUP 25-05 - CYLTMDER - WHEEL HRAKE 1
|93B115 | Cylinder, breke, froot, sssembly (1" dia.)------- — =S
IMB”'E lf.‘]'l_lndﬂ", m- TEaTy l=ft “m“ A m+} . |
| 938117 | Cylinfer, btreke, resr, right, sssexbly (13/16" die.)=ecmme=-m= | 1] 1
! Screw, 1/4"-20 x 7/16" (Brake eylinder tb backing plate]
| 938121 | ¥it, front wheel brake cylinder----------- e v e AR e R
g Consists of: -
| 936123 2 Boot
| 2 Cup
: =
1 -



Pt M DESCRIPTION 515
ald
GROWP 24-05 - CYLINDER - WHEEL ERAEKE (CONTINUED)
g3fie2 | Kit, resr vheel brake cylisder—-----=-=r-- 1 (1
Consistas of:
g3E1sk 2 Beot
2 Cup -
938119 | - Piston, fromt twake cylinder, aggesbly=--- - k| &
EE.EIEE Pm; »anr brake ﬂuﬂdﬂl mmﬁ-i—-ﬂ-ﬂd-—it-ﬂa----ﬂ—-—-- 1|. L
| 938118 | Rod, push, brake cylinder--se-=--= B L L1 L
i ﬂ'sm'l Bt-hﬂ', Blapdnr cmrs s s s s m s sn s s e —_—— - h h
639949 | Spring, froaut trake oylinder cup-====s====r—-=- - gl 2
637545 | Spring, rear brake cylinder QUpes-ssssss-c-ssscsscsescesmesens |2 | 2
GROUP 25-07 - FRAXE TUEES
9ITAT Hoge, brake, front, []ﬂ“ '."'--"'I'--'--"‘--F-H*'- ------------ gl 2
ﬂ'rzai Tube, trake, left, ngsesbly (Tee to resr cylinder)s-ese--=e---- 11| 1
] Tﬂt,hﬁ,rl@t,nﬂh{mmmm}“ ...... - 111 1
§37325 | Tube, btrake, sssembly (Wheel cylinder to bose) sessacscmnamen== {1 | 1
93Ti13 | Support, brake hose, froissssscsreesccsscrmueenem—re————— 1l 1
GROUP 25-020 - EURS, DEIMS AND EUE CAFS
938150 | Bolt, bub, 1/2"-20 (R.E. thd.)enrmx- ERTINCHE . -
936990 | Eub & brske drum, froot, sssembly (Ioeludes boits)(i0" x 2")— | 2] 2
§37218 | Buk & brake drum, rear, assesbly (Includes bolts)(10" = 2" |2} 2
GROUP 26-01 - FRAME
937589 | Frame, mnoscmbly, L.E.D. =e-ee-o-mescssccacocccocoosnssassesss 1
m m; .'m; I-.E..D- ey o o ]
933593 | COrossmezber, rear (Por §37589 and 937591) e vciim 1l
B4ToBg Spacer, steering gear to frame bolt=-s-==s----cmcoo-—sssessssmss 1] 1
GROUP 27-01 - FRONT SPRINGS y
937505 | Spring snd besring, frost, mssembly (Tvo stage) (6 leaves)-=»- |2
919653 Bolt apd mut, cemter, 5/16"-2% x 2.12" (For GIT505) cemmanans |2
mﬁj Leaf, ¥o. 1 (For 937505 apring)-=-swes-—-=so-ccocccsssesesss 2
937222-3 Leaf, ¥o. 2 (For 937505 minsl}--- -— |2
GROUP 27-02 - REAR SFRINGS
937506 | Spring und bearing, rear, engembly (5 lesves)--.--aweeeso-cie |2
m Bolt and put, eemtes, 5/16"-24 x 2" (For 937506 spring)--—- |2
12 leaf, Bo. X (Por G9IT506 spring)--====- — |2
9360412 Leaf, No. 2 (Feor 937506 spring)-—=vee-- 2
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ROUP 2T7-03 - SFRING ATTACHING PARTS

Clip, rear spring (Use with 937506 epring)---ses-e-mnmaunanas

GROUF 27-0k - SEOCK ABSOHEER

Absorber, shock, froot, nssezbly -
Abscrber, shock, rear, assembly--—-- i -

CROUP 28-01 - BUMPER

Arm, busper, rear (Chrome)
Bolt, hex. hd., 1/8"-20 x 1"
Leckwasher, L/2" -
Iﬂt-, Mi‘ 2“-23' p— = ——

{Bu=per ars to frame)

Bar, bimper, front and rear (Chrome)
Bolt, ev. bd., z..ﬂ.s'r.n 21" - e
Loclnmsher, T/16"

Nut, 7/16" --
Wesher, plain =

(2 req'd. froot bumper bar to frame)

(3 req'd. busper bar to bumper srm rear)

EESE

— e

————m S

GROUP £8-03 - LICENSE TAG BRACKETS

Bracket, license h?‘ froot, asscombly=-- -
Balt, ov. hd., T/16"-1k x 1" ———mv -~
Locloasher, T7/16" -

Nut, hex., T/16"-1k
(Licence tag brecket to froot bumper bar)

GROUP 29-01 - FREONT FENDER

Ferder , fromt, right, ssseshly (L.E.D.) Uk

Serew and lockuasher, hex. bd., 5/16"-18 x 7/8" -cecocccane
(Fender to cowl)

Nut, square, 5/16"-18

Serew and lockwasher, hex, bd., 5/16"-18 x T/8" c—-ceeccnun=

Weaher, flat, 5/15"

(Fender to rediatar guard)

. -

GROUF 30-01 - HOOD

Bolt, "U", hood cateh (Chreme)
Fut snd lockwasher, 1/4°-20 -- -
(Attach hood eatch "U" bolt) .

e A

O oM

LR R R Il -

e

e @




"::Eg DESCRIPTION E E
Ak
GROUP 30-00 - BOOT (CONTINUED)
819398 | Brecket, hood catch (Chroze) — == 2|2
965711 Screw aod lockwasher, pan bd., 1/4".20 x 1/2" (Chreme)------ B (&
(Bood eatch brmcket to
% Cateh; hood, assesbly (Chrome)--—-ocoommeommom e 2 |2
Serev and lockwasher, 1/4"-20 x 1/2" (Chrome)--e--eeeeeeeaaa ik
(Ecol cateh assesbly to froot fender) i
61587 | Cetch, heod to windshield (Chroms)-e=-- 111
ﬂu-gbﬁhu Fut, No. 10-2% oo - — |2 |o
ST06 Screw and lockwasher, 1/L"-20 x 5/8" (Corese)----—-ac---- — |2 |2
965746 Screv ncd lockwasher, No. 10-28 x 1-1/4" (Chrome)-cseeee---- i
985751 Washer, fiat, No. 10 (Chrome)-r——memmo—mmemee e~ (§ 1k
(Eood catch to windshield)
961584 | Hinge, hood, left Eﬂwl g (00 ) P——————— | T § |
961585 | Einge, hood, right (Cowl balf) (Chroms).s-sssscescscssssnsees S0 T
966031 | Himge, hood, left S!nud el Ef.!l!ﬂ-!: 1|1
966032 | Hinge, hood, right (Eood balf) (Chrome)--cescccccacccsmcnacres 1 11
65708 Serev and loclkwmsher, bex. hd., 5/16Y-18 x 3/4" (Chrome)--—- |10]{10
(é Hood hinge to hood, 4 Hinge to cowl)
QE1580 | loop, footman (Chrome) - 12
GE5T3h :B-:rﬂt f1. 2., No. mh-zd? 1/2" (Chrome) T - |2 |2
Footman loop to
mﬂﬂ Pm] lm hm. {M hl[] S ] - a 2
965883 | Plate, name, Tuxeds Park Merk TV ~— - |2 |2
695797 Nut, specilllescccevvescsn-nsccacasaccnssnmnnennnancenscssanes |6 |6
(Ka=e plate to hood)
CGROUP 31-01 - BODY ASEEMBLY
M llud;r, “Iﬂhlr, m:.m 12 mtg-----ﬁ - - 1
gﬂagg Bnﬂ:r,.ﬁﬁibh, complate (12 Volt R =l 1
G5k802 | Body chell-- S !
GROUP 3103 - WINDSHIEID
Etaticoary
065665 | Windshield, complete, aosexbly (Statilonary)e--- - . |2 11
§65663 | Windshield, assembly (Less glass)- - - i1
Vertilst
;251680 Vindshield, complete, assesbly (Vertilating) 11
ﬂ u‘iﬂd.lh.lilﬂ, m.‘l’ tlﬂ. !hllj - e S l-I-------u:-- J. 1
565749 | Frase apd panecl, windshicld (Welling)-=--===mmm-i - 141
9-51&33 Buaper, mmﬁ, :ﬁtﬂ {Eﬁuir------------~---—-~-------- i ;
9616 Puxper, vindshield, r Og) ~mmmen .
9657105 |  Bcrer esd lockwesher, bex, bd,, 1/4"-20 x 1/ {Clwome)----- b |k

(Bumper to windshield)

i-'
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. GROUPF 31-03 - WINDBHIELD (CONTINUED)
! Cateh, windshield ¢ (Chrome) - il e TR
965736 Sercw, flat, hd., " 20 x 3/ T
' {Catch to instrument panel)
961 Clamp, windshield (Chrame)---—---ssoa--cem- o lala
T32 Serew and lockhumsher, hex, bd., 1/5"-20 x 5/8" (Chrome)----- |6 |6
(Clazp to windshield)
Hinge, windshield, left (Cowl belf) (Chrome)------—------ 111
_ Hings, windshield, right (Cowl half) (Chrome ——— b o
o SR Screw, special, murled, £lat hd., 5/16"-2k x 3/%" (Chro=e)- |8 |8
' EE‘I:IEEI to eowl)
931592 Hirge, windghield, lert (Windshield helf} (Chrome)------=--——- |1 |1
561593 | Hioge, windshield, right (Windshiesld half) (Chrome)-ec-—===a== |1 |1 |
FA5T04 Bolt and lockwasker, hex, bd., 5/16"-18 x 1" el L O &
] (Windshield hinge to wisdshield frese)
GMS3ITTS Screw and lockussher, pan hd., 5/16"-18 x 3/4"- 6 |6
- (Windshield hioge to windskield botiom)
Loop, footmn (Chrome)---- e —— 1|2
GM-16: Borew, flat hd., Mo, 10-16 & 5/8" - —cemcmmmmcmmmne e 2 |2
: EI.mp to windshield frase)
z GROUP 31-038 - EEAR VISION MIRROR
1580 | Mirror, rear view, inosida (Chrome) —-——-c-e=eoooo—smaooamooo—s 111
OESTLL Screw apd lockwesher, pam hd., 1/4"-20 x 1/2* (Chrome}-—---- 2 |2 |
(M-13k552 Mut, Bex., 1/H"-20 =cemmeremcmccmeccocceesasaaooobaas - |2 |2t
{Mirror to windshield) |
B1F5T9 | Mirror, rear view, oukslde (Chrome) - --===-=m=m======meecae=e= |1 1 |
5711 ferew and Iockwesher, pan bd., 1L/W"-20 = 1/2% (Chrome)------ |4 & |
(Mirrer to wlpdshleld hinge) L.}
9 Hinge, windshield, right, asseghly (Cowl belf) (Chrome) -=s===- |L |1 |
GHOUP 31-04 - COWL, DASE AND INSTRUMENT PANEL i
9E4ETO | Panel, instrument, assembly isseawasmeenemesss |1 |1 I
gE15oh | Ratl, haod, assist (Chrome)-—e——————————s——===ss=oo—m———sasmns 1 |
!
GROUP 31-06 - BODY SIDES {
: i
o680 | Panel, wheelhouse and rear, left, aasezbly (With 11" wheel=- 9

s

house) e -- --

e
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GROUP 31-07A - DRIVERS EBEAT
Color Code fer Beats and Trims
Code: L-53 Sylwvan Grees British Celf Orein Vieyl ped
Sylvan Green Metallic Welt with 1-1/2% Flests.
L-%4 Same ms L-%3 except Kordic Blue.
L-45 Same ps L-43 except Black.
H N-T2 Seme ag L.43 except Presidant Red.
955914 | Sest, drivers, trismed complete, assembly (Pleated cover)
(Bucket Adjustakie) (W/irack)----=v-= ks = R W
Code: W-T2, L-U3, apd L-45
gE5013 Cover, trim gest back (Fleated) (Bueket Adjustable)--=--= e 211
Code: N-T2, L-B3, LAK and LAS
a55227 Cover, trim, seat cushion (Pleated) (Bucket Adjustable)-=e-- 1|1
Code: N-T2, L-b3, L-b% and L-L5
965852 | Seat, Grivers, trimmed cosplete, nssembly (Pleated cover)
(2/3 Adjuatadle) (W/track)-—- S s s - Al
Code: K-T2, L-43, L-b4 and L-&5
365854 Cover, trim, eeat back (Plested) {2/3 Adjustable)----seceens 1|1
Code: X-T2, L&43, LAk and L-A5
965653 Cover, trim, seat oushics (Plested) (2/3 Adjustable)eee----- 11[1
Code: K-T2, L-43, L-M% and LA&5
g‘gg Fraze aand spricg, bucket sdjustable mest, assembly----cmese- R A |
Fra=ze epd II“'-‘-FE, Efa lﬁj'ﬂl-‘t-ﬂlle mt,. “m‘]l" ------- . L 111
9EWEGS | Leg, nijustsble driver's seAt tTBOK-=--m--=-cem-cmmcemmeaas — |2] 2
_ mﬁws\ﬂ Screw and lockuasher, hex hd., 5/16-18 x T/B"-cencrsvmcrmnes | B| &
|| G 353 ““h‘ﬂ‘; Plﬂ.“ ———————— e e B —— A kL
(Legs to riser snd reer floor)
$61059 | Spring, sssist, mdjustable seat track- TR S a [ |
ofh900 | Suppert, adjustable driver's seat track front (For Bucket
mmm ht]"---"-'-"-———-"—-----‘-'-"'-———-I-—--q-—---.----.luh- 1 1
g6uol5 | Support, sdjustable driver'e meat track fromt (Fer 2/3
wl'-“hlﬂ E—t} e e g W 1/ 1
M-5509098 Serew and lockwasher, hex, hd., 5/16-18 x 7/B"-weceecacean-- 1|1
(Seat support to fromt floor
e Serew apd lockwasher, bex. Bd., 5/16-18 x T/B"-cooeeomemmam |11
m 35‘3 “um—, plﬂm-**-—--'- ----- Ll - = - 1 1
(Suppest to slde panel)
954701 | Track, adiustable driver's seat, right--- T
9fhogT | Track, adjustable ériver's sest, left-----—-—=c-ssrscmemommess 1i1
GM-2T11E7 Nut snd lockwasher, 5/16-2L" cecescmsscmmscmsrmmmnsmnono—-— a8l
(% Sest to tracke) { Trecks to Support amd legs)
L

=11
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GROUP 31L-OTB - FRONT PASSENGER EZAT
Color Code for Seats and Trim

Code: L-43 Sylvan Orecn British Celf Grais Visyl snd
Sylvan Creen Metalllc Welt with l-le“ Pleata.

L-5k Sooe as L-33 except Nordic Blue.
L35 Same as L-43 except Black,
N-72 GSame us L-33 except President Red.

Seat, '.l'rnnbps.ﬂ 3 trimsed complete, assembly (Plested
L‘-Wﬂ.‘} ': 3 tm mmm e - -
Cofe: N-T2, L33, Lk and L-45
Covar, trim, seat back _Hunm] £ i)
Code: X-T2, L-%3, L-Lik and L45
:-'ﬁ"l'ﬂ.'l.‘,. tli"l-“; meat cushion [P:i.utﬂ] [1.-{3 I.-:ﬂt] e LT
Code: N-T2, L-43, L4k apd L-kS
Seat, front passenger, trimsed complete, assexbly (Pleated
cover) (Bucket tﬂ&f
Code: N-T2, L-b3, L-&b and L-k5
Cover, trim, seat beck (Pleated) (Bucket)---me—eem—ccemaaeae
Code: N-T2, L-43, L-Ik and L45
'ﬂﬂ"li‘,. um; geat cpshion f-PlEI-t-Ed} Emﬂh&t}--——--ﬂ-—-——---—---l
Code: K-T2, L-43, L-Ub apd L-k5
Frame and spring, peassenger, bucket seat, assesbly-e-—eee—--
Frozme and opriog, 1}"3 pansenger oest, sosembly--s-cccmcsane=as

- e B e i i o

GROUP 31-07TE - LONGITUDTHMAL SEAIG
Calor Code for Sests and Trim

Code: L-%3 Sylvan Green British Calf Grain Vioyl and
Sylvan Green Metallic Welt with 1-1/2" Pleats.

L&k Same g L-43 excepr Rordie Blue.
LAS Sums as L-t3 ercept Black.
E-T2 Sape ag L-43 except President Red.

Seat, Elj“hm and back, trismed complete, wssesbly (Pleated
cover - ——————— e
Code; N-T2, L-k3, LAk and L-k5
Cover, sest back, assemhly [Plested) - e
Code: ¥-72, L-43, L-bb mnd L-45
Cover, seat cushion, assesbly (Pleated)--- -e
Code: N-T2, L-43, LA4 and LA5
Jeat, cushion and back, trimmed complete, laft, assesmbly
(Pleated coverg)i---m—crmmcsmemmemcmmam e ce e e s e
Code: K-72, L-43, L-%% snd L55

| el e S sl

-
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965955

955239

955245

GROUP 31-O0TE - LONGITUDIMAL SEATS (CONTINUED)

Seat, cushion and back, irimsed complete, right, ascembly
(Pleated covers)- s KRS <—
Code: N-T2, L-A3, L4 gnd L &5
Cover, sest back, ascesbly (Plested)----cccccmmmcmaccannanas
Code: XN-T2, L-43, L-bk and L%5
n'm; EEAt l:l-tlhiﬂ; m [PI-HJ---—r'--—-l------—n-------
Code: N-T2, L-43, 14 and L-45

GROUP 31-07F - REAR PASSENGER SEAT
Color Code Tor Seato and Trim

Code: L-43 Sylvan Green British Culf Orain Vinyl asd
Sylvan Green Metellic Welt vith 1-1/5" Flests.

L-y Samc as L-43 except Nordic Blue.
LkS Sexe as 1-%3 except Elack.
K-T72 Game a8 L-43 oocept Presideni Red.

Seat, rti.u- pascenger, trimmed complete, mssembly (Plested
COVED | m===cmmmmmcmssmms=ssssmmmse s === - P—— -
Code: K-72, L-43, L-kb and L5
Cover, trim, seat back (Plented)------- S—
Code: R-T2, L-43, L-4b and L5
Cover, trim, seat cushion (Plested).- e
Cods: N-72, L3, L-bk and L&S .

GROUZ 31-07C - VEEELEOUSE CUSEION
T van Green British Calf Grsim Vi and
e S Eﬂl Green Metallic Welt vith 1—;;;21" Pleats.
L%k Gome as L-43 except Nordic Blue.
L-45 Bame ao L-h3 except Bluck.
N-T? Same as L-43 except Presideat Red.

Cushion, wheelhouse (Plested Cover) (Code: N-T2, L-43, L%
and L—hﬁ} e ; pmm——r
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GROUF 31-09 - FLOOR AND UNDERBIDY

mﬂ Pt'l, Emt! rlm' “ma-,‘--‘h"""----------———n-—--!-l--llil--n-n—- 1
ﬁgg Pun, froot floor, ABEemblY--«ee--ans WS T

ﬂ m; m m'. m'“h--"---------——----l-ll-—-ﬁ---ql--i---.-..-._ 1

OAOUP 31-10 - TATL GATE
gﬁ 'c'ﬂl“ -l.ﬂ. :‘h-h‘. ml p“'. mt' ..““--F--IIH----H--H.--- 1 l
Cover aad chaim, tadl gte, right, assembly-- 1|2
GROUP 31-12 - BODY TRIM
Fﬁ_‘ mt-’ rrﬂ“ Ml m .Ei'h-!---!--------l--"l--., - 1 1
961603 | Mat, fromt floor, right sideme-mssessses-- = [alE
CGROP 31-1% - PLATES, SPALS ARD COVERS
Ph“J m‘wl 1“'“' m flﬂ“ m-—-—----Hll-l"l-—l-——--!-lll---—--!-- 1 1
T3 | Plate, cover, steering colusn SCCelf-sccc—cawcnas s 111
GM - Eerew and lockhvasher, pan bd., Ko, 10-2% x W-HIIHI-IH—I 111
(Cover plate mw:rmtﬂwmnmrphu}
787 ]’:I.ltu, eover, transfer shift opening- messanir, TET L
pan hd., So. 10-12 x 1/2%-. K b
:m plate to fromt floor)

7 | Plate, cover, transmission floor (Gear shift cpenirg)eeeve—-= (1]1
OM-181895 Berew, pam hd., Bo, 10-12 x 1/2" o |&|b
Ii:n'm:' plate to transmission floor plate)

5 | Flate, cover, wper froat floor pan == (1]1

=




